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Model JR3050T Parts List
No. Part No. Description Q'ty Unit

1 165396-7 SHOE 1 PC.

2 421892-8 INSULATION COVER 1 PC.

3 421894-4 PROTECTOR 1 PC.

4 961078-7 RETAINING RING (EXT)  S-18 1 PC.

5 310160-3 DRIVING SLEEVE 1 PC.

6 256471-1 SHOULDER PIN 5 1 PC.

7 233345-3 COMPRESSION SPRING 6 1 PC.

8 268094-3 PIN 3 1 PC.

9 331639-1 GUIDE SLEEVE 1 PC.

10 256158-5 PIN 3 1 PC.

11 417791-0 DRIVING SLEEVE GUIDE 1 PC.

12 418311-3 SLEEVE 1 PC.

13 345214-7 PUSH PLATE 1 PC.

14 233025-1 COMPRESSION SPRING 2 1 PC.

15 231662-5 TORSION SPRING 17 1 PC.

16 213151-2 OIL SEAL 14 1 PC.

17 213174-0 X RING 14 1 PC.

18 154499-2 GEAR HOUSING COVER COMPLETE 1 PC.

D10  INC. 16,17   

19 418806-6 CAP 1 PC.

20 911258-5 PAN HEAD SCREW M5X35 2 PC.

21 911243-8 PAN HEAD SCREW M5X25 2 PC.

22 232221-8 LEAF SPRING A 1 PC.

23 162236-0 SHIFT BUTTON 1 PC.

24 421893-6 SEAL RING 1 PC.

25 345480-6 SLIDE PLATE 1 PC.

26 214169-6 PLANE BEARING 14 1 PC.

27 341462-6 PLATE 1 PC.

28 911225-0 PAN HEAD SCREW M5X16 2 PC.

29 168405-1 SLIDER 1 PC.

30 214169-6 PLANE BEARING 14 1 PC.

31 341462-6 PLATE 1 PC.

32 911225-0 PAN HEAD SCREW M5X16 2 PC.

33 265148-7 TORX SOCKET HEAD SCREW M5X14 2 PC.

34 345478-3 GEAR PLATE 1 PC.

35 265148-7 TORX SOCKET HEAD SCREW M5X14 2 PC.

36 345478-3 GEAR PLATE 1 PC.

37 212001-8 NEEDLE BEARING 708 1 PC.

38 125283-2 GEAR ASS'Y 1 PC.

C10 154476-4 GEAR COMPLETE 1 PC.

D10  INC. 40   

39 267290-0 FLAT WASHER 18 1 PC.

40 212115-3 NEEDLE BEARING 1216 1 PC.

41 232222-6 LEAF SPRING B 1 PC.

42 345479-1 SHOE GUIDE 1 PC.

43 265149-5 +COUNTERSUNK HEAD SCREW M6X16 1 PC.

44 266012-5 TAPPING SCREW 5X35 4 PC.

45 861094-8 NAME PLATE JR3050T 1 PC.

46 911606-8 PAN HEAD SCREW M5X10 3 PC.

47 154497-6 GEAR HOUSING COMPLETE 1 PC.

48 961052-5 RETAINING RING S-12 1 PC.

49 210102-6 BALL BEARING 6001DDW 1 PC.



No. Part No. Description Q'ty Unit

50 285718-6 BEARING RETAINER 1 PC.

51 241863-7 FAN 70 1 PC.

52 A 513598-3 ARMATURE ASS'Y 220-240V CONTINENTAL & MUK240V 1 PC.

D10  INC. 51,53,54   

52 B 518646-3 ARMATURE ASS'Y 100-115V MUK110V 1 PC.

D10  INC. 51,53,54   

53 681644-1 INSULATION WASHER 1 PC.

54 210029-0 BALL BEARING 608ZZ 1 PC.

55 418805-8 BAFFLE PLATE 1 PC.

56 A 525713-7 FIELD ASS'Y 220-240V CONTINENTAL & MUK240V 1 PC.

C10 654020-2 RING TERMINAL 2 PC.

C20 654501-6 CONNECTOR P-1.25 2 PC.

56 B 628800-2 FIELD 100-115V MUK110V 1 PC.

57 266056-5 TAPPING SCREW 5X45 2 PC.

59 191963-2 CARBON BRUSH CB-303 2PCS/SET 1 SET

60 643750-0 BRUSH HOLDER CAP 2 PC.

61 154498-4 MOTOR HOUSING COMPLETE 1 PC.

C10 643708-9 BRUSH HOLDER 5-11 2 PC.

62 646144-8 CHOKE COIL MUK110V 1 PC.

63 646145-6 CHOKE COIL MUK110V 1 PC.

64 183920-4 HANDLE SET 1 SET

D10  INC. 72   

65 650543-8 SWITCH TG843TB-1 SINGLE W/LOCK VARIABLE 1 PC.

66 645200-1 NOISE SUPPRESSOR CONTINENTAL & MUK240V 1 PC.

66 A 645253-0 NOISE SUPPRESSOR MUK110V 1 PC.

67 685722-9 SPONGE SHEET 1 PC.

68 687063-9 STRAIN RELIEF CONTINENTAL 1 PC.

68 A 687052-4 STRAIN RELIEF MD,MCH,MFN 1 PC.

69 265995-6 TAPPING SCREW 4X18 2 PC.

70 682572-3 CORD GUARD 8 CONTINENTAL 1 PC.

70 A 682573-1 CORD GUARD 10 MD,MCH,MFN 1 PC.

71 A 663543-9 POWER SUPPLY CORD 1.0-2-4.0  BASEC  110V MUK110V 1 PC.

71 D 665890-4 POWER SUPPLY CORD 1.0-2-4.0 MD,MFN 1 PC.

71 G 666855-9 POWER SUPPLY CORD 1.0-2-4.0  HD-21 CONTINENTAL 1 PC.

71 J 692043-2 POWER SUPPLY CORD 1.0-2-4.0  BASEC  240V MUK240V 1 PC.

71 L 695287-3 POWER SUPPLY CORD 1.0-2-4.0 SEV(H07) MCH 1 PC.

72 183920-4 HANDLE SET 1 SET

D10  INC. 64   

73 265995-6 TAPPING SCREW 4X18 5 PC.

A01 824734-9 PLASTIC CARRYING CASE 1 PC.

C10 417724-5 LATCH 2 PC.

A02 792003-5 SAW BLADE SET 3PCS/SET(NO.21,22,23) 1 SET

C01 C 846937-5 CARTON 1 PC.

D01 654003-2 TERMINAL 1.25-5 MUK110V 1 PC.

D02 654509-0 CONNECTOR 2-SD MUK110V 3 PC.

E01 655030-2 PLUG UK TYPE 16A-4H/110V MUK110V 1 PC.

E02 654091-9 NON-INSULATED TERMINAL 110V MUK110V 1 PC.

F01 792146-3 RECIPRO SAW BLADE NO.21 5PCS/SET 1 SET

F02 792147-1 RECIPRO SAW BLADE NO.22 5PCS/SET 1 SET

F03 792148-9 RECIPRO SAW BLADE NO.23 5PCS/SET 1 SET

F04 792149-7 RECIPRO SAW BLADE NO.24 5PCS/SET 1 SET

F05 792707-9 RECIPRO SAW BLADE 23B 5PCS/SET 1 SET


